














Automatic absorbing filter with anti-fog

SELF-PRIMING
FILTER RESPIRATOR
FFP3 | EN 149:2001+A1:2009

MASK / MASQUE / MASKE / MASKER
MASCHERA / MASCARA / MASCARAR

® sinaLeuse | (( € 2163

Enhanced respirator

PCS

- High filtration efficiency
- Low respiratory resistance

- More comfortable to wear




SELF-PRIMING FILTER
RESPIRATOR ILIEX
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Face the face of the
mask without the nose
clip, with the nose clip
facing up.Pull the
upper headband over

Pull the lower head-
band over the top of
the head and under
the ears.

Place your finger in the
middle of the nose clip
and press with your
fingers towards the
sides of the nose.

Cover the mask with
both hands and make
fine adjustments to
ensure that there are
no significant air leaks.

the top of the head
and the back of the
ear.

NOTICE FOR USE :
- Please do not use this product near a fire source.
- Due to personal differences, fog may appear in the eyes, so please pay
more attention when driving.
- As this product is a disposable mask, it can not be re-used through washing.
- Keep out of reach of children.
- Keep away from high temperature’s and humidity, and keep in a clean place.
- Use individually packaged products as soon as they are unpacked.

APPLICATION :

Itis used in the protection industry for dust generation during construction space,dust prevention, closer metal
casting, stone mining, electronics, pharmaceutical,physical processing and grinding, which has good protection
against sandstorms, haze and PM2.5. Can effectively protect against pollen, water based and ol based aerosols.

STORAGE CONDITIONS AND METHODS :

Store room temperature 10-30°C at less than 70% relative humidity and avoid direct sunlight exposure, Well
ventilated and clean environment without corrosive gas, please do not use if the product gets mildewed or
deteriorated due to improper storage.




UNIVERSAL

NB 2163

EU TYPE EXAMINATION CERTIFICATE

Certificate No: 2163-PPE-902

Respiratory protective devices, filtering half masks to protect against particles manufactured for
Guangzhou Carrot Mall Network Technologies Co., Ltd.

Room 1406, No.4 Zhudian Road (Nansha Street), Nansha District, Guangzhou, Guangdong
Province, China

by the following manufacturer

NANYANG JIUKANG MEDICAL DEVICE CO., LTD.
No.88 Jiulong Road, Nanyang City, Henan, China

are tested and evaluated according to

EN 149:2001 + A1:2009 Filtering Half Masks to Protect
Against Particles - Requirements, Testing, Marking

Based on the type examination conducted with the evaluation of test reports, technical file
according to Personal Protective Equipment Regulation (EU) 2016/425 Annex 5, it is approved
that the product meets the requirements of the regulation.

Product Definition

Brand Name: IVROU Model: IRYS-03
Filtering half mask
Classification: FFP3 NR

Here by the manufacturer is allowed to use notified body number and can fix CE mark, as shown
below, on the Category I1I product models given above, with;

e I[ssuing an appropriate EU Declaration of Conformity according to Personal Protective
Equipment Regulation (EU) 2016/425 Annex 9.

e  Ongoing successful performance in fulfilment of the requirements set out in Personal
Protective Equipment Regulation (EU) 2016/425 and harmonised standards, ensured
by assessments based on Annex 7 (Module C2) or Annex 8 (Module D) of the
regulation no later than 1 year from the beginning of serial production .

This certificate is initially issued on 30/06/2020 and will be valid for 5 years, if there is no
change in the relevant harmonised standard affecting the essential health and safety

requirements.

2163
Suat KACMAZ
UNIVERSAL CERTIFICATION
Director

Verify the validity with the QR

Necip Fazil Bulvari Keyap Sitesi E2 Blok No:44/84 Yukari Dudullu Umraniye - ISTANBUL - TURKEY  T:+90 216 455 80 80
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Verify the validity with ﬂleQReoée

SEFN
UNIVERSAL

CERTIFICATION

NB 2163

CERTIFICATE OF CONFORMANCE

Certificate No: 2163-PPE-902/01

Respiratory protective devices, filtering half masks to protect against particles manufactured for

Guangzhou Carrot Mall Network Technologies Co., Ltd.

Room 1406, No.4 Zhudian Road (Nansha Street), Nansha District, Guangzhou, Guangdong
Province, China

by the following manufacturer

NANYANG JIUKANG MEDICAL DEVICE CO., LTD.
No.88 Jiulong Road, Nanyang City, Henan, China

Continues to fulfil the requirements of

EN 149:2001 + A1:2009 Respiratory Protective Devices -
Filtering Half Masks to Protect Against Particles -
Requirements, Testing, Marking

Based on the evaluation of test reports and internal quality control audit reports according to EN
149+A1:2009 and Personal Protective Equipment Regulation (EU) 2016/425 Annex VII (Module
C2). This certificate implies that the manufactured products show below are in conformance with
the approved EU Type Examination model and meets the requirements of the regulation.

Product Definition
EU Type Examination Certificate
e inas Serial No Date Issuing NB No
IVROU /IRYS-03 FFP3 NR 2163-PPE-902 30.06.2020 2163

Here by the manufacturer is allowed to use notified body number (2163) and can fix CE mark, as
shown below, on the Category IIT product models given above, with;
e Issuing an appropriate EU Declaration of Conformity according to Personal Protective
Equipment Regulation (EU) 2016/425 Annex 9.
e  Taking all measures necessary so that the manufacturing process and its monitoring
ensure the homogeneity of production and conformity of the manufactured PPE with the
type described in the EU type examination certificate.

This certificate is issued on 30/06/2020 and will be valid for one year, until 29/06/2021 if the
manufacturer makes no major change in the product designs and manufacturing processes
affecting the product performance on the essential health and safety requirement.

&

2163

Suat KACMAZ
UNIVERSAL CERTIFICATION
Director

Necip Fazil Bulvar: Keyap Sitesi E2 Blok No:44/84 Yukari Dudullu Umraniye - ISTANBUL - TURKEY  T:+90 216 455 80 80

UNIVERSALCERT.COM



IVRO U®Guangzh0u Carrot Mall Network Technologies Co.,LTD.

EU DECLARATION OF CONFORMITY

This Declaration of Conformity, issued under the sole responsibility of the manufacturer
Guangzhou Carrot Mall Network Technologies Co., Ltd.
Room 1406, No.4 Zhudian Road (Nansha Street), Nansha District,

Guangzhou, Guangdong Province, China

EC Representative: Unimama B.V., Lutkemeerweg 298, 1067 TH Amsterdam, Netherlands

hereby declaring the following Personal Protective Equipment (PPE)

Product Description: IVROU Filtering Half Mask
Product Model/s: IRYS-03 FFP3 NR

Is/are in conformity with the provisions of the following European Regulation
PPE (Personal Protective Equipment) Regulation

The model is/are in conformity with the provisions of Regulation (EU) 2016/425, and with the National
Standard transposing the harmonised European Standard Number(s):

EN 149:2001+A1:2009

and is/are identical to the PPE which is/are the subject of EU type-examination (Module B of
Regulation (EU) 2016/425) referenced on the certificate number:

Certificate No.: 2163-PPE-902 (Issue Date: 30/06/2020)

Issued by

Universal Certification and Surveillance Service Trade Ltd. Co.
Necip Fazil Bulvari Keyap Sitesi E2 Blok No: 44/84 Yukari Dudullu
Umraniye-Istanbul, Turkey (Notified Body No. 2163)

and is/are in conformance with procedures set out in Module C2 of Regulation (EU) 2016/425 under
the evaluation of Universal Certification and Surveillance Service Trade Ltd. Co. (Notified Body No.
2163), referenced on the Certificate No: 2163-PPE-902/01 (Issue Date: 30/06/2020).

Guangzhou,China,01/07/2020

Chen, Xiaoying &)M |

Quality Manager
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UNIVERSAL

CERTIFICATION

UNIVERSAL CERTIFICATION and SURVEILLANCE SERVICES TRADE CO.
Necip Fazil Bulvari Keyap Sitesi E2 Blok Now4/34 Yukari Dudullu Umraniye, Istanbul / TURKEY

LIENT § P
TEST OWMNER

ADDRESS

SAMPLE DESCRIPTION
BRAND NAME - MODEL
TESTING STAKDARD
CASE NUMBER

" SAMPLE RECEIVE DATE

DISINFECTION INSTRUCTION
If appifcable
NUMBER OF SAMPLES

AS RECEIVED SAMPLE MO

CONDITIONING SAMPLE NO

TEST REFORT

Report Date: 30.06.2020
Report Number: 06-2020-T-0177

10N

Guangzhou Camot Mall Network Technologies Co., Lid

Room 1406, Nod Zhdian Road (Nansha Street), Mandha District, Guangerhou,
Guangdong Province, China

Cane type filtering hall mask (Sce end of test report for sample photo)
IVROU / IRY 503

EN 149+A 12000

CE-PPE-2876

01062020 TESTING START DATE 01062020

Mo given, single use only

50 SAMPLE 1D 1 =46

26-46

Simulated wearing

Iesimen 1-2-3-4-5-6-T-5-7 (As RBeceived)

10=1 1=12=13=14= 15 (Sample after test of Mechanical
Temperatune conditioning | Strengih)

T | T 8ol S22 1=2 2023224225 (A5 Reveived)
Mechanical strengih 101 10 21 3214 15 (As Received)

The resulis given im this test report beloaps 1o the samples tested. The repon content cannod be recrealed partially without the srillen
consenl of UNIVERSAL CERTIFICATION,

ST TR A ST ALY VEOOETI HEPAL TR BT 5T

1 Crvep Tom

Sunt KACMAZL
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CERTIFICATION
1. REFORT SUMMARY
: TEST TEST NAME |
STANDARD RESELT EVALUATION
BN 1492000 + A1:2009
| tlause 8.5 Todal Inward Leakage Testing Pass FFP3
| EN 13274-1:2001 i
EM 149:2001 + A1:2009 |
clause 8.11 Penetration of Filter Material Pass | FFP3
EN 13274-7:2019
EN 149:2001 + A1:2009 |
clause 8.6 | Flammability Testing Pass  See result
EM 13274-4:2001 !
49 MY L |
il ﬂ;m' Sl Carbon Dioxide Content of The Inhalation Air !
elause &, Testin Pass See result |
EN 13274-6:2001 & :
EN 149:2001 + A1:2009 | Breathing Inhalation Resistance-30 Uimin Pass Sce results |
clause 8.9 - '
| BN 13274-3:2001 Breathing Inhalation Resistance-95 I'min Pass See results :
EN 1400001 + A1:2009 o - i
clause 8.9 Exhalation Resistance, Mow mate 160 Umin FPass See resulis |
EN 13274-3:2001 | |
A~ | s
i K i I::.x."' Al Ive ’:'mtr;l‘.-l_ﬂiu
TN | &k JLk
Cou B i WPy, MR :‘ﬁ"lil*l'ﬁ"w
x-::.-::m-a;;:r;r__ﬁmm"ﬂ“
I Ty nluhﬂ P
Page2 /11
\ A
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CERTIFICATION
2. TEST RESULTS and EVALUATION
T PACKAGING (EN 1492000 + AL 2009 clause £.2)
Test Method: Clause 3,2-Visual inspection
[ REQUIREMENT | RESUL COMMENT
| Particle Biltering hall masks shall be offered for sale The masks wire packaged in sealed plastic bags. in larger
| packaged inosch o way that they ane protected i Prazs platic bags inside o lange candboand box thal gave sonme
| against mocharical demape asd comtamination | Protoction agima mechanical damage oF comamination
| before use, 1 | belowe wse
Lab A
TS5 MATERIAL (EN 1402001 + AL:2009 clause £.2, 83,1, 8.3.7)
 Test Method: Clause §.2:Visual inspection - [
Clause §.3.1-8imulated wearing treatment
A breathing machine is adjusted to 25 ¢ycles'min and 2.0 Vstroke. The particle filtering half mask was mounted ona
ShelMicld dummy head.
For testing, a saturtor is incorporated in the exhalation line between the breathing machine and the dummy head, the
saturator being set at a temperature in exeess of 37 *C to allow for the cooling of the air before it reaches the mouth of
the dummy head.
The air has been saturated at (37 £ 2) °C a1 the mouth of te dunimy head
Clause 8.3.2-Temperature conditioning
The ambient temperature for testing has been between 16 °C and 32 *C and the temperature limits has been subject 1o
i an accuracy of £1 *C.
a) for 24 hto a dry aimosphene of (70 £ 3)°C:
b) for 24 h to a temperature of (-30 £ 3)“C; and allow to return to room temperature for at least 4 h between exposures
and prior 1o subsequent testing, The conditioning has been carried out in a manner which ensures that no thermal shock
OCCUrS,
RIREMENT i RESULTS COMMENT
Materials used <hall be subiable to withstand E The materials wsed wene able o withsiard handling asd
handling and wear over the periad For achich the Thoc W i_I'urinF the limiited labomtory tedting camried out,
perticle filtering hall mask is desipmed 10 be used,
HAay material from the flker media relensed by the air Bt was ook eostituse o barsnd or mibsres lor the wearer,
flow ibrospgh the filicr shall not consiiisie a hazard o Mo
muikimee K the wearer.
Adker undergolag the condilioaing doterbed in3.3.1 Mang of 1he spocimens conditioned suffersd mechanical
neorc 1 ke pasticle Siltoring hall masks shall have I failuse,
allered mechamical failuse of the Pxcepione o straps. |
When conditiosced in sccordanee with 83,1 and £.3.2 —_— Mo of the spocimens had not collapae afler
the partiche filtering hall mask shall not collapse, conuliticning. i
lLab3
HINERSAL
A e As o
1T S AL | ve aozeTiu I
prispoaLen, | THG, LTD §L B
S reridmetine
= Py 3314 &Y
Tester ﬂgﬁ?ﬂl::wﬂm
Page 37 11
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CERTIFICATION
To CLEANING AND DISINFECTING (EN 142:2001 + A1:D2009 clawse 8.4, 8.5 8.11)
Test Method: Described in Clause 5.4, 8.5 and .11
REQUIREMENT RESULTS | INT
ITthe particle Giltering hallovick s desigmed 1o be ne-usable, the | This articks s pot applicable for tested
materials used shall withstand the cleaning and dizsinfecting agents protective mask which is single use
and progeduncs 1o b spedified by the manalacianer, digpodable mask, i
With referenee 1o T2, afber cleaning and diginfecting the re- NA i
usahle pasticle Glvening hall madk shall satisly the panclration i |
L recueirerend of the relavind olies, i
7.7 PRACTICAL PERFORMANCE (EN 143:2001 + AQ:2009 clause 5.4)
Test Method: Described in Clause 5.4
- REQUIAMENT | RESUS | COWMENT ]
The pariicle filiering hall’ mask dhall underpo peactical perfommance 1e4s
under realigtic conditions. These general tests serve the pumase of checking Mo imperfection: | Datail refed 1o Andex |
the exquei pamwenit o Emapeefections that can nod be determined by the tess
deseribed cleewhon: in this standand.
T 2 pedanad meisk mples ane wsod by o aghiea for the walkang 00 5|
i walking with i spocd of 6kmik ) amd wdk: simuolation (bended walking,
erawling smd backet filling exoercises) tests,
Annes [-Test Resuli:
§ Mumber of sampde: 29 (A RL JAR)
’ < Asgessment of Test
Assessed elenents VORLEE Negalive scoordance with N | Rel
= 7 Az Assewenen| 14000+ A II'I-I}I:]l.'I Coaformaly
I - Tonconiorminy
Fiftering hall masks
{ L 2 0 Filbering half masks | fulfil soquirenagnts of
R P e 2 0 should not have the standand EN
h . : i 2 LU imperfoctions related | 19300 + Ad 2009
Security of fastenings o . ven i T
Figld of vision 2 b0 WEare s given in 7,
I aeeeplande o .
i H Mo imperfeetions
: The subjects (MEG and MAJ were able 1o complae the evercizes and did pot report any nuizanee of probilem with ihe mask,
Liah 13
T8 FINISH OF PARTS (EN 149:2000 + A 1: D000 elaute 5.2)
Test Method: Deseribed in Clause 5.2
L REQUIREMENT RESULTS COMMENT
Pares of the devioe likely 1o cones inle conlact with Mo of the spocimens ueed m laboratony testing showd
the wearer shall kave no shap wdges or burrs, Pas evitenioe of sharp odges or burrs while visual inspoction
angl porfdmannes e
Lab A P~ i Eff"lr -
UNTVERSAL | v oozerie .
4] WILas  rE TR G
Budvary, Ky g Sten, £2 B hodPage 4/ 11
i Dushuelireansa BT ARG,
T 4R T !ﬂ;ﬁﬂ:ﬁ?ﬂ g
- Fargeni Wi, y,
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CERTIFICATION

T TOTAL INWARD LEAKAGE (EN 148:2001 + A1:2009 clause 5,5)

Test Methad; Described in Claose §.5

| REQUIREMENT

e botaal v beakage consias ol ihnes componcnts: face seal leakage! c'lil'l.il|;ﬂi;t -ml_ur.-

fined in necordames wilh the manufaeturer™s information. ab leaa £6 oul of 1the S0
imdliwiiaal nesanlts shall be mot greater tham: 25 %a for FEPL, 11 % B FFI2, 5 26 for FFIMS
and = adidvtion ol beasd 8 out oF thee 10 imdividual weeer agithielic imseans Fog the odal

. imward leakage shall not be gresier than: 32 25 for FIT, 8 % for FFT2, ¥ 25 for FFI3

]
;t leakage (i cxhalstion value fined) and filter pemetration. For partiche filtering hal §masks
I
i

COMMENT

Clacafied ag FFP3

Pass Detail refer to

A 11

Annes 11<Test Resuli:

Tl Lot posaslis obdaimiod e gaiven in il tables as follows
- Lo | Hied
,5:‘!; L m‘;: Cond. 1. Walk (%) :I'E:‘if;‘;’“ :r.pr:fwn Talk (%) |2 Watk (%) | Averape (%)
1 3l AR, 143 .53 1.43 L3& .39 149
2 32 AR, 146 .53 1.51 142 147 14%
L kX AR, 143 |44 1,34 1,47 1,500 149
4 i4 AR, 143 161 1.57 L4% .56 .33
5 15 AR, 149 .52 1.37 .30 .33 1.5}
i 14 T.L. 5 1.57 .64 62 1.5% I.59
7 17 T.L. 162 169 LTI L34 .57 L3
# 1% I.e. .63 160 1.T6 .73 .77 .72
& (L) T 1464 1.7% .86 L% .43 1,78
10 1} T .78 1.7 186 L9 195 183
AL XD individual exevcise pesulis weng nal greaker than 5 e, _ Pass (FFPH)
A Beast 9o 10 individual wisarer aniibmctic means were nod greaier than 3 %6
Tea Face Lengil | Faoe Width | Faoe Depth | Mouth Widlls
Subjedt (mm) (men) {mam) ()
| 1 135 130 il
2 113 148 2% 42
e (] ] 160 [EE] L)
1 TH 148 125 1
& 20 |38 132 37
13 I1&E 150 134 b
7 s 152 130 57
% 1k 155 154 ]
& 114 14 128 5
10 I 150 131 £5
Fiwr Iraftarmnarion Cnuly
Lak I
AT UNIVERSA
UNIVERSAL ,_‘:.:'“‘ 3 -
TS LT, &=

Famd Bods, Bepan 2iney

w T Mgk, Ko aana
"'"":"-'?h-r.r".nlwx.-_,n STanE

1 55 80 0 Fade 0286 48 ) 2§
S o D BEE 505 4730
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UNIVERSAL

CERTIFICATION

Test Method: Described in Clause 8,11

=

T.0.2 FENETRATION OF FILTER MATERIAL (EN 149:2000 # A 12000 ¢lause 5.10)

e

I_E‘*-.Cl'-,"r'_ q
j LEATIARATVON
BIVERSAL |ve aormun res
VRN

il B, g 2047 g

REQUIRCMENT RESULTS COMMENT
i
Classilication Max penetration of fest serosol
Bl v Famdlin ol test
G5 Umin 95 Vmin
- Hemnax emnax Pas Dretadl refer 1o Anmex 11LA and 115
| FEFP 20 1]
Frr2 [ [
Iers
Annex [11A-Test Resuli:
The et pesuslts obtained arg given in the wbles as follows:
Penctration of Sodivm Chioride in g . Asicurnent of Test
Novof | oo e accordance with EN 13274.7:2019 | Reauirements in Rt
Sample Lo o sicordance with EN Conformity /
. 145 2000+ A0 200K 3
Flow rate 43 Umin Monconfonmity
L LN Passed
a7 As received .56
L [ Filering hatf masks fullil
1 07 iahid s | the mqvnﬁrcm-mtt of the
Sienlated wearing ' i ;
2 h 0.75 FRP2gge | SundadEN
E reatment 69 - | 1492000 +A 1:2009 given
._|:!i'" Muochanical strengih + &_E FFPI=1 % : i_:lﬁ'.:‘?: - mnguhﬂ ﬂf:dh
1 Temperature At | protoction class (FEPI,
% conditioncd g | FFP2FFP3)
Annex HHB-Test Result;
The t reanlis obizined ane given in the tahdes ax fallons: =
Mo, of | Coadition Pemcaration of Paralfis Odl Mist in | Requinsments in Assessmenl of Test Resili
Sample sevondense with EN 13274-T.2019 | accordance with EN | Conformity /
[*4] PG00 +A 12008 | Nonconfamity
Flaw rate
45 Lmin
3% 0,6 Passed
Al A received 0,23
A1 048 FFP1 = 30%, Filtering hall" masks (i8]
4 - 3 0,33 the fequakaments af the
3 o 0,55 FEP2<6% | standard EN
[ 63 - 1452001« AL2000 given
] Mechanical sarength + 0,47 FFPi< | % i 7.9.23 in range of the firel
14 Tempéralare 1}, Eels second mwd third paolection
15 conidilioned 0.5 el (FFPL. FFP2. FFP3
Lab A + B

e LTOL 58

ans B0 R ok D116 £33 500
“smﬁ L s

1, AW

Page &/ il
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CERTIFICATION

700 COMPATIBILITY WITH SKIN (EN 149:2001 + A 1:2009 clause 8.4, 8.5)

Test Method: Described in Clause 8.4 and 5.5,

Lab I

5I Materials that may

=

]
ore 1ng cofsct wilh the
| weanir s in shall nol be known to ke Bledy to

wal BTILHION 0F any alher sdverse eifoct 10 health,

T

Maviritation or any other adverse effect 1o health or
semsitivily reported by the subjects durng ilse practical
periormance amd TIL tests,

Tl FLAMMABILITY (EN 14%:2001 + A1:2009 clawse 8.6)

Test Methad: Dezeribed inoClause 8.6

Ei-"-'.: ! r| I 'hq.

COMMENT

The material used shall Mo Present a danger fof the wearer and shall nod be of
highly Mammatde neture. When tested, the particle filiering half ek shall mo
|_burm o nod b condimes 10 burn S5 aller removal fram the Manse.

[xetail refier b Anmex 1V

Anncx IV-Test Resullz The tes results obtained are given in the tbles as follows:

Mo, ol
Sample

Condition

Visual inspocibon

HKequirements in acoondamce

44

bl

A pedeived

0%

=

21

13

Temperature

i conditioned

=

Ox

Filterimg half mask
shall not bum or Bt
comtine i biim for
e than § < alicr
remonal from the s

with EN 149:2001-A12009 |

Fassed

1452000 +

Axoecoment of Tea Kesull
Confonmily £ Noncoplormily

Filtering half masks fusld
requinemeenilt of the dandard EN

AL given ia 7,01

b I

Test Method: Described in Clause 8.7

702 CARBON DIOXIDE CONTENT OF THE INHALATION AIR (EN 149:2001 + A1:2009 clause 8.7)

Th

RESULTS

The cashoa dioksde content of the inkalntion nir
(il space) shall not execed an mverage of 1.0 %5

(B vedumeh

.'
E.w

Dhtail rodior bo Annex V'

Annes V-Test Besuli: The rest resulis obtained ane given in the tables as fllows:

Mo, ol
Sanpic

Caadition

Ok comlent of
the inhalation
air %] by
volume

Am average 00
comcm af the
inhalstion air [*&] by
v e

Requirements in
aptordane with EM
Dk M 1A 0 e

Adseamenl of Tt Result
Contoamitly f Monconfomily

26

27

28

As regeived

= O

LGT

LU

s

OOk content'of ke
imhalaiion air hall
ol exoeel an averape
of 1.0 by volums

Passed

Filiering half masks fulfil
mouinements of the
standand B 14920010 +
A 3000 given in 7,12

Lah

M

i

INIVERSAL

CERTIve
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713 HEAD HARNESS (EN 149:2001 + A 1:2009 clause 8.4, 8.5)

Test Methad: Described in Clavse §.4, 5.5

REQUIREMENT | RESULTS | DOMMENT |
Thee e hamess <hall be dedpaod <o that the 7
partiche filering halfemask can be donsod snd Prasx Mo problens with the head hamess reported by the wearers |
removed easily, duering the praciical pesfonmance tesi. |
The head hamess shall be adjustable or sclf-adjusting : ]
and shall be sufficrently robust 1o hokd the particle Pass | Mo problens with the head harness repored by the wearers |
filtering hall mask Girmily in position and capable of duning the praciscal perfoamance tesi, I
enadntaining il invand leakage roquirements for |
the device, I |
labh i

. L4 FIELD OF VISION !Eh HP'.’HHJI +Al: EWPcIlmM}

- = .. T = o W=

! 'I"{.':I.Mﬂhuﬂ. Deseribed 1|1{.‘inl.|.5= f.4

REQUIREMENT RESULTS | COMMENT
The field of vision is accepiable if determined There were no adverse comments following
50 in pragtical performance tests, [ Pors practical performanse tests.
Lab I}

s EXHALATION VALVE {Eﬁ 1459: 2000 + A 13000 ¢lause 8.2, 8354, 8.8, B0.1)

Test Mtlhﬂﬂ Clause 8.2, 834, ZE 201

A particbe filgring ball nesk may have 00 OF Mo
cuhalation valvg(sk which <hall furction comigtlvin A Nigxhalstion valve inflesed samples,
all aricrilations,

IFan exhalafion valve is provided it hall be
protcctod against oF be Fosistany o disk and
mechasical demage and may be shrouded or may MIiA N gxhalstion valve in tesed samples,
iz bude sny other deviee that may be necessary Fog
¢ |Lthe panicle filtering half nyxsk to comply with 7.9
Fxhatation valve[s), i imeed. shall ¢ontinue b
operate corrgcthy alfler o vontinpoas ¢xhalation Mew NIA M gxholstion valve in tesed emples,

of SO0 Umin over 3 period of 30,

Whien the exhalstion valve hoadng ks afiached 1o the
face Blark, it shall withstard acially a sonsile foroe of MiA Mo enhatation valdve in ested semples,
103 applicd for 1k, |

lab -
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LERTIFICATION
716 BREATIHING RESISTANCE (EN 1492000 + A 1:2009 claute $.9)
Test Method: Described in Clmse 8.9
REQUIREMINT RESULTS COMMENT
Classiliealion Max permitied resistance | Claszifiad as FFPR
Inhalation | Exhalation
30 Vinin 95 Umin | 160 Lmin Pass Detail refer to Annex VIA-VIB
FEFIF] l:l..-lfl e | i 3.0
FEPZ 0.7 24 3.0
CFFF3 T 1 e 30
Annex VIA-Test Resull:
4 The test resulis oblained are given ip e teblys as follows:
 Inhalation Resistance
Ne.of | Condition & Inhalation Resistance {nibar)
Bample Flow rate Requirements in Flow rate Reguiremants in Assesanbent of
¥ Uenan sicordance wilh EM 45 U'min accondance with N Test Rl
[mbar] 14900 |+ <2008 [rehar] B0 000 =40 = 2000 Conformity /
Noneonfanmity
42 0,655 L
A3 As reoeived 0,68 .31
4 2
- ot FFP1 =000 .,'“u 1 FFP1 =210
7 Simulated 0.7 2.4 ! Trassed
L wearing 0.7 FFPE <070 236 | prp2<240 Qualifies
eLe Ergalenenl 0,72 234 FFIFs
33 [[E5 FIr3= Lo L% FFP3 = 300
2 Temperatuee [TET) 336
= conditioned
-s 047 237
Exhalation Besidtance
Wo.of | Comlition Fllow Facing Facing Facing Lying | Lying | Requircmenls in Auiscsoneent
Sample rabe dircatly | vertically | vertically | on on accordance with of Test
upwards | dewswards | the the EN Rezuli
kel righ D000+ A 02000 | Condoamaly
sile e I
Nonconlior
| = iy
43 260 205 267 69 | LT
43 A reeived 23 233 135 137 | L
4" :.ﬁ 2.53 1.&3 l’ﬁ'j '.".ﬁﬂ 'I.'I.'rlt 53.’3 l:lm
7 Simulated D 264 267 273 | 277 Qualifies
b WSTETIE, I60lmin | 236 250 247 2723 275 | FFPig1n FFP1,
g Ireatnienl .A] o 268 71 X0 FFFY. FFP3
5 I 2, 269 272 .76 | 273 | FIPI=30
24 s 267 2.6% 273 .98 | 278
T i [ 2.69 271 278 | 219 | 182
labk A me,.rrp-rul,
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CERTIFICATION

707 CLOGGING (EN 149:2001 + A 1:2009 clause 8.9, 8,10)

Test Method: Described in Clause 8.8, 8.10

OUIRESENT T RESULTS COMMENT
Valved particle Bliening kall mosks: | i

Adler clogging e ichalaion resistances shall not
exngeed: FEP Iz dmbar, FRF2:Smbar, FFP3;Tmbar at
O3 mm continwous o, The exhalsiion resiciasee MAz This is optional tes and not desired by cliont,
shall pod gxgeed Imibar 21 D0 min contirious How. )
Valigless panicle filkering half masks:
ﬁﬂ-ﬂ'{!h}gﬁng 1he inkalation resistanoes <hall mot
oxeend: FFPL:3mbar, FFP2dmbar, FEPI=Smbar at
AL min continuous Now

i
r

Lab -

TR DEMOUNTABLE PARTS (EXN 1492001 + A 12000 clause 8.3)

Test Method: Described in Clause 8.2

LEMENT BESULTE COMMENT
Al demountable part< (i igted) <hadl e readily MM Mo demountable pas,
coanseted and socured, whone possable by hand

Lah -
Pass Roquirgmani safishiod,
NCR Requiremani nol satisfied, Refer fo the "Resull details™ section for maove infgmation.
MAs | Azsossmient nol canted ol
A Requirament nof appécablo.

LABORATORY INFORMATION

Code  Laboratory Name Competency Explanations
& UNIVERSAL SERTIFIKASYON VE y :
LA GOZETIM HIZMETLERI Tie, LTD, g1, Memal Laboratory Services of Notified Body
GONTR ULUSLARARASI

RELGELENDIRME. GOZETIM, EGITIM Lahoratory holds an scoreditntion by Turkish Accreditation

Lah 3 VE DIS TICARET LIMITED SIRKETI .-I'-.?g;;:}:;:;;h number AB-1252-T according to EM ISOVIEC

KOCAELI DILOVA SUBESI
*  The laboratories are contracted bodics with UNIVERSAL CERTIFICATION and the technical competence of

the laboratories is also under supervision / assessment of UNIVERSAL CERTIFICATION based on the

provisions of EN ISO/EC 17065 Requirements for bodies cemifying products, processes and services standard.
*  Lach test result given in this test report shown with the issuing laboratory code.
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